
City of Kiel, Wisconsin 
PLANT PROFILE: 

Ce
nt

ra
l S

ta
te

s W
at

er
 En

vir
on

m
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL

 60
01

4
AD

DR
ES

S S
ER

VI
CE

 R
EQ

UE
ST

ED

The Official Magazine of the Central States Water Environment Association, Inc.

Winter 2015www.cswea.org • Illinois • Minnesota • Wisconsin

PLUS:
•	 WEFTEC Review
•	 Student Design Competition
•	 GWS Problem Statement: Bahia Ballena, Costa Rica
•	 National Ingenuity Contest

                        21st Annual
EDUCATION  

SEMINAR
April 19, 2016 | Monona Terrace, Madison

http://www.cswea.org


Improve all  
of your water

Medora Corporation  •  Dickinson, ND  •  866-437-8076  •  www.medoraco.com Brands of Medora Corporation
[...]
•	 Green Infrastructure Solutions and Best Management Practices
•	 Total Maximum Daily Loads Involving Point  

and Non-Point Sources
•	 Education and Outreach

GENERAL
•	 Laboratory Issues/Bench-Scale Studies
•	 Pretreatment, Industrial Treatment, & Pollution Prevention
•	 Regulatory Issues
•	 Security Issues
•	 Engineering Ethics Training

40 www.cswea.orgCSWEA | Winter 2015

http://www.cswea.org


Click HERE to return to Table of Contents

CSWEA 89thAnnual Meeting
May 17-20, 2016 | Monona Terrace, Madison, WI

INVITATION TO EXHIBITON MAY 19-20
Register by

February 12 to SAVE $125
For more details: www.cswea.org

Send More, Save More!

UTILITY REGISTRATION PRICING
Based on the success in 2015, CSWEA will continue to offer flat 
rate utility pricing for the Annual Meeting. The pricing allows utili-
ties to pay a flat fee for registration with the cost determined by 
their treatment plant design size. For that price, a utility may send 
as many people as they want to the annual meeting. The utility 
would still have to purchase event and meal tickets separately for 
each individual. The only included meals would be the continen-
tal breakfasts, coffee/snacks, and box lunches.
    Five tiers have been set up for the Utility registrations.

PRICING TIERS FOR ANNUAL MEETING
MICRO UTILITY 	 (<1 MGD or Collection Only) @ $150
SMALL UTILITY	 (1-5 MGD) @ $250
MEDIUM UTILITY 	 (5-10 MGD) @ $500
LARGE UTILITY 	 (10-25 MGD) @ $800
MEGA UTILITY 	 (>25 MGD) @ $1500

COST COMPARISON (OLD vs. NEW) – using simple pricing
An Example of the cost savings is below.
OLD Pricing
    Sample pricing for a 7 MGD Treatment Plant
    Old Pricing with 6 attendees:

Attendee Reg Type Reg Cost Events Meals Subtotal

District Manager Full $325 $110 $120 $555

Asst Manager Full $325 $95 $105 $525

Chief Operator Full $325 $45 $370

Maint Manager Thu Only $190 $45 $235

Operator 1 Thu Only $175 $175

Operator 2 Wed Only $190 $190

TOTAL $1,530 $205 $315 $2,050

Attendee Registration Type Registration Cost Event Meals Subtotal
Utility Regn 5-10 MGD $500 $500

District Manager Full $110 $120 $230

Asst Manager Full $95 $105 $200

Chief Operator Full $45 $45

Maint Manager Thu Only $45 $45

Operator 1 Thu Only

Operator 2 Wed Only

Operator 3 Thu Only

Operator 4 Wed Only

Trustee Thu Only $120 $120

TOTAL $500 $205 $435 $1,140

NEW UTILITY PRICING With 2 more Operators and 1 Trustee Attending

41www.cswea.org Winter 2015 | CSWEA

Send More People and Still Save $910

http://www.cswea.org
http://www.cswea.org


Click HERE to return to Table of Contents

City of Kiel, Wisconsin

INTRODUCTION
The City of Kiel, Wisconsin, provides 
advanced wastewater treatment for 
residential and industrial wastewater 
generated within the City corporate 
limits, as well as high strength 
wastewater generated from outside 
sources. Treated effluent is discharged 
to the Sheboygan River.

Originally constructed in 1965, the 
facilities were upgraded in 1979 with 
two new final clarifiers. Since then, the 
Wastewater Treatment Facilities had 
smaller upgrades and revisions, including 
headworks revisions in 1996, aeration 
and solids handling upgrades in 1997, 
main pump house upgrades in 2001 and 
2014, aeration in 2008, and biological 
phosphorus removal in 2011.

High strength wastewater is 
received from three local dairy 
facilities. Two of the facilities are 
planning significant increases in their 
flows and loadings. Due to the age of 
the existing facilities and the projected 
flows and loadings, the City of Kiel 
has retained the McMahon Group to 
undertake facilities planning.

TREATMENT PROCESS
General
The Wastewater Treatment Facilities flow 
scheme for liquid treatment includes 
raw sewage pumping, quarter-inch fine 
screening, aerated grit removal, primary 
clarification, fine bubble aeration with 
selector zones, final clarification, tertiary 

filtration, chlorine disinfection and post-
aeration. The solids flow scheme includes 
co-settling of waste activated sludge 
(WAS) in the primary clarifiers, anaerobic 
digestion, belt press dewatering, Class A 
in-vessel pasteurization process, biosolids 
storage and land application.

Influent Pump Station
The River Road Pump Station is the main 
influent Pump Station. The station has 
been upgraded over time, and currently 
has three 33-HP immersible pumps 
in a dry pit arrangement. With a firm 
capacity (one pump out of service) of 
2.42 mgd, wastewater is transferred to the 
Wastewater Treatment Facilities’ site via 8 
and 12-inch parallel force mains.

42 www.cswea.orgCSWEA | Winter 2015

PLANT PROFILE

By Thomas J. Kispert, P.E., BCEE, CCS
Associate/Senior Project Engineer, McMahon Group

http://www.cswea.org


Click HERE to return to Table of Contents

Headworks
Flows from the River Road Pump Station are 
split between two spiral fine screens with 
quarter inch perforated openings. Each has 
a rated capacity of 4.3 mgd.

Grit removal consists of an aerated grit 
chamber, air lift pump and grit classifier.

Primary Treatment
Following screening and grit removal, 
influent wastewater flows to two 28-foot 
diameter circular primary clarifiers. The 
concrete is original to 1965, while the 
mechanisms were upgraded in 1979. 
Settled solids are pumped to the anaerobic 
digestion system for stabilization.

Secondary Treatment
Primary effluent flows by gravity to three 
secondary treatment trains, each consisting 
of an anaerobic selector zone and aeration 
zone. The anaerobic zones make up about 
18% of the total treatment volume and 
promote Biological Phosphorus removal. 
The anaerobic zones are mixed using 
hyperbolic mixers. The aeration basins 
are mixed and aerated using ceramic 
fine bubble diffusers and air supplied by 
two 100-HP and two 150-HP positive 
displacement blowers.

The south basins consist of four tanks, 
where the anoxic/anaerobic zone takes a 
portion of Tank 1, and the remainder of 
Tank 1 and Tanks 2 and 3 are aerated. 
Tank 4 is used to receive hauled-in high 
strength waste.

The mixed liquor flow from the aeration 
basins flows to two 40-foot diameter 
circular secondary clarifiers.

Return activated sludge (RAS) is pumped 
to the anaerobic zones from a collection 
box using centrifugal pumps, and a 
small rotary lobe pump drawing from the 
RAS pump suction is used to divert the 
WAS stream to the primary clarifiers for 
co-thickening.

Tertiary Treatment
Secondary effluent is pumped to four 
gravity filters with sand media. The filters 
provide total surface area of 576 square 
feet, and have a media depth of 2.5 feet. 
The three dry pit centrifugal filter feed 
pumps have a firm pumping capacity 
of about 3.74 mgd with one pump out 
of service. The filters have a rated flow 
capacity of 2,160 gpm or 3.1 mgd based 
on a loading rate of 5 gpm/square 
foot with one filter out of service. Filter 

backwash water is supplied by two vertical 
turbine pumps capable of backwashing 
at a rate of 20-feet/second. A positive 
displacement blower provides air scouring 
during the backwash cycle. Waste 
backwash water is handled using two dry 
pit centrifugal pumps.

Disinfection
Filtered effluent is disinfected prior to 
discharge using gas chlorine. Chlorine 
gas is stored in 150 lb. cylinders and daily 
use averages about 25 ppd. Flow can 

be split between two plug flow chlorine 
contact basins. Sulfur dioxide is used for 
effluent dechlorination, and is also stored 
in 150 lb. cylinders.  

Solids Handling
The solids handling process at the 
Wastewater Treatment Facilities include 
the following major unit processes:

Anaerobic Digestion
Belt Press Dewatering
Class A Pasteurization System
Biosolids Storage

43www.cswea.org Winter 2015 | CSWEA

Multi d i sc ip l i ned
Nationally r ecogn i zed
Locally ded i ca ted

Madison             608 -251 -4843
Milwaukee       414 -271 -0771
Joliet             815 -744 -4200
www.strand.com

http://www.strand.com
http://www.cswea.org


Click HERE to return to Table of Contents

Primary sludge generated in the primary 
clarifiers is pumped to the anaerobic 
digestion complex. WAS is currently 
pumped with a small rotary lobe pump 

to the primary clarifiers for co-thickening 
and processing through the anaerobic 
digestion system. The anaerobic 
digestion system consists of two 45-foot 

diameter anaerobic digesters. The 
sludge is first sent to the primary 
digester, which is heated, mixed via 
a gas mixing system, and has a fixed 
cover. From the primary digester, the 
sludge is pumped to the secondary 
digester, which is not heated or 
mixed. The secondary digester has a 
floating cover for biogas storage. It 
basically provides storage and allows 
the digested sludge to become less 
active prior to being transferred to the 
dewatering facility.

Following digestion, the stabilized 
sludge is pumped to aerated holding 
tanks, and is dewatered with a  
2.0-meter belt press. The dewatered 
solids or cake is conveyed to a  
pasteurization process to produce a 
Class A biosolid. The pasteurization 
process utilizes either lime or fly ash to 
produce the heat and dryness required 
in the process. The biosolids from the 
in-vessel system are transported by 
truck to the on-site 80-foot x 140-foot 
Biosolids Storage Building, pending 
land application.

Combined Heat & Power (CHP)
The city is currently undertaking 
a Combined Heat & Power (CHP) 
project, parallel to the current 
Facilities Planning process. Major 
equipment items, including biogas 
conditioning for moisture, H2S and 
siloxane removal, and a 280 kW 
engine generator, are being procured 
directly by the City for installation by 
contractors. With an estimated project 
cost of $1.2-million, the City of Kiel 
was able to secure a $500,000 grant 
from Focus On Energy, reducing the 
capital outlay for the project and 
reducing the straight-line payback to 
less than three years.

The system is expected to produce 
two million kWH per year, and supply 
hot water for the anaerobic digestion 
process and building heat. 

44 www.cswea.orgCSWEA | Winter 2015

PLANT PROFILE

http://www.cswea.org
www.trotter-inc.com


Click HERE to return to Table of Contents 45www.cswea.org Winter 2015 | CSWEA

CLEAN WATER IS EVERYBODY’S BUSINESS. 
HR Green has tackled water challenges 
for over 100 years with a careful business 
approach at every step of the journey: design, 
construction, ownership and operation.

TRANSPORTATION | WATER | GOVERNMENTAL SERVICES | SENIOR LIVING | ENERGY | LAND DEVELOPMENT

2550 University Ave W, Suite 400N | St. Paul, Minnesota
Phone 651.644.4389 | Learn more at HRGreen.com

CENTRAL IRON RANGE WASTEWATER 
TREATMENT PLANT  
Chisholm, Minnesota

http://www.cswea.org
www.hrgreen.com
mailto:perslamont@aol.com


Click HERE to return to Table of Contents46 www.cswea.orgCSWEA | Winter 2015

Government Affairs Update 
from
The WEF Government Affairs Committee 
(GAC) meets during WEFTEC and 
hosts a luncheon for representatives 
of Member Association GAC 
representatives. I am serving as the 
WEF GAC Member Association Liaison 
subcommittee chair. Central States 
Wisconsin and Illinois Sections were 
represented at the luncheon by Paul 
Boersma and Carl Fischer, respectively. 
The WEF GAC strives to increase 
dialogue and share experience with 
respect to local regulatory initiatives. 
Member associations reported many 
issues at the state level similar to those 
for the Central States:
•	 Nutrient criteria
•	 SSO regulations and compliance
•	 Ammonia criteria 
•	 Temperature regulations 
•	 Variance procedures
•	 Diminished funding for state agencies

Potential requirements  
for overflow control
The hottest topic for the committee was 
the proposed change to overflow control 
for communities in the Great Lakes Basin. 
Senator Kirk (R, IL) attached a Clean 
Water Act amendment to the Senate 
appropriations bill that would prohibit 
any overflow (CSO or SSO), prohibit 
wet weather treatment that includes 
blending of wet weather flow (even if 
secondary treatment standards are met 
at the outfall), and increase penalties 
to $100,000 per occurrence with the 
proceeds going to a new Great Lakes 
improvement fund. WEF has organized 
a webinar and, in collaboration with 
the National Association of Clean 
Water Agencies (NACWA) worked with 
members to contact their legislators 
to understand the implications of this 
amendment. NACWA has surveyed 
dischargers in the Great Lakes Basin and 
estimates it would add $70 billion in cost 
for this increased level of control beyond 
that established in permits or required 
by consent decrees. If this amendment 
becomes law, it would establish 
significantly different wet weather control 

By Brandon Koltz, Brandon Koltz Water & Environmental Consulting LLC

requirements within and outside the 
Great Lakes Basin. Some states (like 
Wisconsin) have historically made control 
requirements consistent across the state. 
And there may be pressure to make wet 
weather control requirements the same 
nationwide. So this change ultimately 
would have implications for all POTWs. 

As of late October, Congress has 
agreed to a budget total with an increase 
in the debt ceiling through 2017, but the 
distribution of funds is yet to be worked 
out in conference committee. The resolu-
tion will be in an Omnibus bill passed by 
both houses of Congress, scheduled to 
be completed by December 11. The Kirk 
Amendment remains in the Senate ver-
sion of the budget bill as of this date. 

U.S. EPA update at WEFTEC
Office heads from U.S. EPA 
Headquarters provide updates at 
WEFTEC with respect to upcoming 
regulatory and policy initiatives. The 
Office of Science and Technology is 
working on the following items: 
•	 Selenium water quality criteria. 

Selenium is bioaccumulative; updated 
criteria will update 1999 criteria. It will 
be based on fish tissue concentrations 
and related back to water column 
concentrations. The comment period 
closed and publication is expected  
in FY 2016.

•	 Copper, Cadmium and Aluminum. 
Updated water quality criteria will  
be published for public comment  
in FY 2016.

•	 Specific conductivity. States will 
be allowed to develop site specific 
criteria focused on mixtures of ions 
dominated by sulfate, bicarbonate, 
calcium and magnesium. Public 
comment period is expected during 
winter of 2016. 

•	 Aquatic Life Criteria. An expert 
workshop examined new methods 
to update EPA’s 1985 Aquatic Life 
Criteria for Toxics. A science plan, 
peer review, internal and external peer 
review, and draft for public comment 
is planned for 2016.

•	 Biosolids. The Biosolids Core Risk 
Assessment Tools and Users Guide 
will be published as well as draft risk 
assessments for ten priority pollutants. 

•	 Coliphage. Water borne infections 
are more commonly caused by viruses 
than bacteria. Coliphage is being 
examined as a better indicator of 
human health risk than the 20102 
recreational bacterial indicators (E.coli 
and enterococci). U.S. EPA published 
“Review of Coliphages as Possible 
Indicators of Fecal Contamination for 
Ambient Water Quality” in April 2015 
found at http://water.epa.gov/scitech/
swguidance/standards/criteria/health/
microbial/upload/coliphages-literature-
review-report-2015.pdf. This document 
includes a discussion of disinfection 
with respect to Coliphage inactivation. 
A webinar was presented in October, 
the slides are found at http://
water.epa.gov/scitech/swguidance/
standards/criteria/health/microbial/
upload/webinar-10-15-2015-coliphage.
pdf. Permittees should closely follow 
the development of this potential 
human health criterion. If adopted, 
there may be impacts to disinfection 
methods, laboratory requirements and 
wet weather management practices.  
A panel of scientific experts 
in coliphage, environmental 
microbiology, and environmental 
epidemiology is being assembled to 
discuss key issues. They will meet in a 
workshop in Spring 2016. 

•	 Numeric nutrient criteria. U.S. 
EPA expects that states will ultimately 
develop numeric nutrient criteria. 